
Sieve Size (mm) Percent passing Specification Complies (Spec)

20 100 100 - 100 Yes

16 100  - -

14 100 98 - 100 Yes

12.5 100  - -

10 96 85 - 100 Yes

8 69  - -

6.3 43  - -

5 22  - -

4 13 0 - 20 Yes

2.8 10  - -

2 4 0 - 5 Yes

0.063 3.1 - -

Moisture content (%) 2.9

Uniformity Coefficient 3  

GRADATION ANALYSIS TEST REPORT

Product: 4/10mm

Material Code: 410

Supplied by: Breedon Quarry

Customer:

Site Address:

Material type: 13043 12620 / Limestone

Test method: BS EN 933-1:2012

Sample number 34852

Ticket No

Sampled by Smith

Date Sampled 08/01/2024

Sample location

Weather Conditions

Sampled By: Smith Tested By: Wigstead Date Tested: 09/01/2024
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     Size [mm]

0.063 2 2.8 4 5 6.3 8 10 12.51416 20
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